13 FRONT SUSPENSION

GROUP, PART NMAME and DESCRIPTION

PART
HUMBER

USED
PER
CAR
MODEL

515

516

13.000 - STEERING ENUCKLE

Enucklal Right {1nc1| m'hi J..'I-.IIIIIIII-F-II‘I'!-""!!-*!""!"‘i iiii
nuckle, Left (incl, Bushing)........... e la el la alo alele Fala e AT T Do E L e Ve
Plug (Expansion) 1 116" Difm,,..cecucccncreosrsonnnvnvevenees

Oﬂw{ﬂmmﬂiUFT@ﬂPmaﬁL:3H“MQ“””L””n” .....

13,002 - STEERING ENUCELE KING PIN

Rﬂpair Kiti||fll-l!-i-l-l-ll-!l-i--i!r.l-l-rit-r!lili!!f‘ffrrt!!r!!**!!'"'1-"!---*'-*
T e e e N R el M P S I E I o Fa st o Py etz PR

A i T B e R O N A I
e T o P L T e R il ol o e b B A B At RS TR

EI1IJ't:I' 3!5"_211' Hx------r-l---lllnll-lf---|-|trr!ll!tflf--r--r--irq----rlf--r
B&Bhing (HB& nua‘tinsjrlil-r-lrr-r------F--!!!il-!!tti-'

13,004 - STEERING ENUCKLE KING PIN THRUST BEARING

Baari% {Ball}"lIIIITI'II!ill-ii.--!"l‘il‘i-I‘ili""'li!""I--I‘II"III!I'I"I“"'I
Shim. -ED}- -------- I I B I R R L N L R L )

I1Sl.I-i-I:I:I-I iﬂlﬂitrifiiil-!--r-r-r-i-!

Shimj -ujﬁ-------t-l-ll-tl.-lr-llnli.l;lni-llti-i--lilr-ll-l-t--l--l-rl---lllllll-l-l--li--l

EE A R N N N N N R R A B R

13.006 - STEERING KNUCKLE ARM

Mml Eight...'#i-i-i-l-t-tIi-lii-l-ll-‘l-liil‘-l-ll-l-'l-'l-il-‘ll-t'iiill‘iiiiil‘iil
m. Left'.'.-"'-..t""i.......'.....'.'i--ll-Iil-r--l.lti’l;--l!lr--t ------ &

Bﬂ'lt’ TFIEH_EG xl 1'].'!!]-611 Hx. Hd-..‘ii'l-l-li!'!i--rtl‘ilj-i---ltlill'l'lii-'l
Lnﬂk\faﬂner. TI].E“ HEﬂ..;;....-t-vc---;.-a.-.-.-'--.-.--4---.--.---lt-t

13,008 - STEERING KNUCKLE SUPPORT

suppnrt'l Lefttirllllll!i&i!!!il-il-l-.rii-ii-!!-!it-lir---lirrrit!inuir‘ll-

Lockwasher, 3/8" Med.......... A T R £ OO ONOG GO 5 T S GrEas e
|
I'l}.'DlG - FRONT SUSFEMSION UPPER ARM FIVOT-OUTER

e e e el s e lalalerarila a s e e o e fa el o e e e A
Pivﬂt---*---lidrrdri -------------------- L I R Fadkwprd o dd FEogag s
Bushing..... P I e e v St N R T S T T i RS ST T o A

sea"lllllvi-ii-pl!-li-i---i-t--v ------- R I R R |

Oiler, 67 1/2° x 1/8" Taper Pipe Thd, x Tfs" T e e Sa e B R e
13,012 - FRONT SUSPENSION LOWER ARM PIVOT-OUTER

Repair Eit
1 LD Goeont Hob 0o 0B Do0 D HOD0e0 5 S0 Oo o0 b OMOE LG D AD G A R O R r O I
L L e
Lockwasher, 13/16" Int, Tooth...... et R e

205151
2ﬂ5152

sup'ﬂﬂrtg Right' ---------------------------- P A . Boa i h -..-.-..-.-aggc‘lllg
| 201120
Bult‘l 3!311:_21411 3}”'1'“ HII- Hﬂ--#-ii---i-v-ib ----------- T TR

-------------------------------------------------------------

76
202120

205777
201130

203003
192
188

.| 203515

20113

| 201134

20325

20325

203255
193

gl
192

205779
201121

201122
201123
202139

.. 201135
201136}

FEED s [ I el = * # #M Fromnmmnomn . = &

EM MM .

=4 * % #0J oM s = -

[ N el e

EEED #

EFr o s

Ere HRequired 52




FRONT SUSPENSION 13

| usep

ROUP, PART NAME and DESCRIPTION PART | E4%
m J g 2 NUMBER | MODEL
A 515|516

13,012 - FRONT SUSPENSION LOWER ARM PIVOT-OUTER (CONT'D,)
Oiler (Stralght) 1/4"-28 Taper Pipe Thd.......ccccaesecusarasaenssnsas 202221 2| 2

13,014 - FRONT SUSPENSION UPPER ARM

AT .. L. i e T i & S s i i 201096, 2| 2
FET o L e L R e e o8 T B LT 207216 2| 2
YT b Tl i AU A S e R T AT ik el .leo1o| 2| 2

IR T 1 Dt et S I o e e e e B e s e F T et e o S e ORI REC) | SR TR
22 ol b e e e I SO R IO ST lEUlG?T 2| 2
B3RS SN s SUSHEREHA & S b cibnie b sk as s o vas s Al onsceg el
Tioclkwagher el PleMad=in iy T sy s sime po RS T o0l dinn it R i ek TN 79| 4| b
B L G0 L B T e wlils i et e s alaPale aare a o e a o o bl e =febatalots 203854 *| *
(T D e 1 et e i e S R R 20%855| *| *
13,018 - FRONT SUSPENSION LOWER ARM
A R b e e e e vleraia's S 0 T R A P N S 204351 1| 1
T T e T orebs e s TR L R e ThfuriicAaTatate sintuinta e e mia nth Ry 20352 1| 1
B g e e s s a s assin s aisserinransassna A i e S R 207217| 4| 4
A SRR et OO e Tt eioleleTele A A L SR T AT b 201109, 4| L
13,020 - FRONT SUSPENSION LOWER ARM PIVOT-INNER
Bepaly Fltiueivioiessasnonsaessssanssanponasansesenss o e e 205782 *| *
P o b B e T e e tatata fal e o aln = ot 201105 2| 2
el e e T R S e 201106 4 L
Bolt, 7/16%-20 x 1 916" Hx, B ..ccer.ur venuscunarsesssssaasaanson 201107| 8 &
Lockwasher, T/L6® Med,......cccumereinasmanannnascsrssnatascassnvanss 19% 8 8
e o T A T P e 202296| 2| 8

13,022 - FRONT SUSPENSION UFPER AND LOWER ARM BUMPER

Bmper'l I}Pperllllivrl-illiii-ﬂ--l--l-i‘-'---.----I'-'Iri'l!l'l'li!llivtl!lr-l-l-l-!--.- EGTIIL} E
Bu-mpﬂrj I‘Dwarljlb-lll."!!!-l-!‘.-lliilI-|-l--!-l!-'r'l'r'l"l'llfr!!!l'!li!" ------ 29291"5 2
Tﬂpping Plate.p-pl‘,.‘tl---!-|-I|---|ll|llﬁl-llll-|-!--'----l'l't-;ttl--l--l---l--r--q' 2033‘22 ¥

Mg M

13.024 - FREONT SUSPENSION SPRING (INCL. BUSHING )

Spring (10.32 Coils)(Green)f(Std, Dom.){except Utility)...............|204354 2
Spring (9,82 Coils)(Yellow)#(Hvy. Duty Dom. and Std, Export)(except

R A e AR AR D S SR E R R e e O TR (P T
Spring (10,32 Coils)(Brown)#(Std. Dom,)(Utility only)eee.eccnracncens 206363 2
Spring (9.82 Coils)(Orange)f(Std. Export)(Utility only).s....euee.....|205776 2

spring (9.82 Coils)(Orange)f......eevvieenacionsoscssasnraaceansennsns 205776 2
Inﬂlllﬂtﬂr, IIPPerJIJi--ti --------------- B F w o B A A A B R R S R s F e Eogd e F R Eﬂlllg 2 E
Tnentator thowes. L. ... . . L T 15 L PO e T e eatatatars e e e e teta 1l 204355 2| 2

Spac e S et . e ot Shbe BODOEE el A a TR 204356) *| *

*Ae Hequired 53

{Paint Daubs on Coils




13 FRONT SUSPENSION

USED
i BART PER,
GROUP, PART NAME and DESCRIPTION CAR
HUMBER | MODEL
215|514

13,026 - FRONT SUSPENSION SPRING SEAT-UPPER
Seat, UDper. veeicsrsssssnsnssvssnss LR AR e e LS B e S L 20L357| 2| 2
Bolt, 5f16"-24 x 7/8" Hx, Hd,...... Fi e A P o N et e7o| ki L4
Lockwasher, 516" Med.....0evvvun... VL ey e B B aBie 2uo| 4| 4
D 2 g e e e e o e e FR 189 4| 4

13,200 - FRONT SWAY ELIMINATOR BAR

Bar (incl, Frame Supports and Cushions)........ceeeieessvesrecnnancans 205305 1| 1
Bolt, 3/8"-24 x 1" Hx, Hd......... i SR R L N, 37| 4 b
Tiockwasher,  5/8RMad. o o i s e o ~ to Frame ............. 192 4 4
iy MR e e e £ £| ey o sl s .| 188 4k
Suahdon¢Bar Bad ) oo s RECH LRy e R D e .| 2ok3m8| 2| 2
10 TR G i oyt A SASE e R M St e T A A N A T e ey 2plsg| 2| 2
Bolt, 5/16"-24 x 5/&" Hx, Hd............. T O e o T o S 274 2| 2
Loclkwasher, 516" Med............... iy |t SoWeT L flE i 240 2| 2
T G 0 Ee e Ei oo 3 [ o e S 189 2| 2

5L

|-

'l-lfﬂ "



	kfpm510052.jpg
	kfpm510053.jpg
	kfpm510054.jpg

